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University Health Network

Toronto General Hospital - Toronto Westem Hospital - Princess Margaret Hospital

Doctor’s Order Sheet

EMERGENCY DEPARTMENT
(Refer to UHN Red Cell Disorders Guide)

Acute Sickle Cell Crisis
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PHYSICIAN'S ORDER AND SIGNATURE
(Please check 4] appropriate box(es) and complete as required)
1. MONITORING:
a) TRIAGE
Vital Signs: temperature, blood pressure, heart rate, respirations, oxygen saturation.
Initial pain assessment scale x 1
Nurse to inform MD of initiation of pathway
First analgesia to be administered within 30 minutes of presentation to ER
b) SUPPORTIVE CARE
O Administer oxygen via nasal prongs or mask to maintain oxygen saturation
greater than 96%
Q Vital signs g 30 min until pain controlled (BP may not be possible due to pain)
U Repeat pain assessment scale g 1 h, or until pain resolved
2. LABORATORY TESTS:
Q aPTT, INR (NOT necessary for simple painful crisis)
O CBC, Potassium, Sodium, Chloride, Creatinine, Calcium, Magnesium,
Phosphate, Blood Glucose, AST, ALT, Bilirubin, ALP.Group & Screen (as needed)
3. DIAGNOSTIC TESTS:
U ECG for ongoing chest pain
0 CXRif temperature greater than 38.3°C, SpO, less than 95% or respiratory symptoms
O Blood Culture and sensitivity (C&S) x 2, and urine C&S if temperature greater than 38.3°C
4. IV THERAPY:
O IV Normal Saline (NS) at 150 mL/h — (ONLY if unable to take PO fluids)
5. MEDICATIONS:
NON-OPIOID ANALGESIA (Give both)
O Acetominophen 1 g PO g 6 h prn (Maximum dose 4 g/ 24 h)
U Ibuprofen 800 mg PO q 6 h prn (Maximum dose 3.2 g/ 24 h)
OPIOID (NAIVE) (Choose 1 only)
O Morphine 20 mg PO q 1 h prn (until pain controlled then q 2 h prn)
Q Morphine 10 mg SC/IV g 30 min prn (until pain controlled then g 1 h prn)
O Hydromorphone 2 mg PO g 1 h (until pain controlled, then q 2 h prn)
4 Hydromorphone 1 mg SC/IV q 30 min (until pain controlled, then g 1 h prn)
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OPIOID_(NON-NAIVE) (choose 1 only)

U Morphine 20 mg SC/IV g 30 min (until pain controlled, then g 1 h prn)

O Hydromorphone 4 mg PO g 1 h (until pain controlled, then q 2 h prn)

U Hydromorphone 2 mg SC/IV or 4 mg PO q 30 min (until pain controlled, then g 1 h prn)

** May adjust starting dose of above orders according to home maintenance dose™*
a

ANTIBIOTICS
U Ceftriaxone 1 g IV q 24 h if temperature greater than 38.3°C and no obvious source
U Levofloxacin 500 mg PO/IV q 24 h if temperature greater than 38.3°C and either
penicillin allergy or CXR infiltrates.
4 Vancomycin 1g IV q 24 h if indwelling venous catheter
® Adjust according to possible source, eg bone/joint

ANTIEMETIC Choose 1 only)

O Dimenhydrinate (Gravol®) 50 mg IV/PO q 4 h prn

Q Metoclopramide (Maxeran®) 10 mg IV/PO q 6 h prn
Q Prochlorperazine (Stemetil®) 10 mg IV/PO q 8 h prn

ADJUNCTIVE
U Naloxone 0.2 mg-1.0 mg IV g 5 min x 3 prn for excessive narcosis
(RR less than 12, difficulty rousing)

Q Diphenhydramine (Benadryl®) 25 mg IV/PO q 4 h prn for itchiness
O senokot 17.2 mg (2 tablets) PO g 12 h prn for constipation

6. CONSULTS:
U Social work for all new patients
U Consider Acute Pain Service if complex analgesic requirements or
inadequate pain relief after 90 minutes

O Hematology prior to ordering blood transfusion (Note: when requesting red blood cells

from blood bank, requisition MUST indicate that patient has sickle cell disease)

O Urology for priapism greater than 4 hours
U General Internal Medicine if either

® Organ dysfunction (eg., neurologic symptoms, chest x-ray infiltrates, hepatomegaly,)

® Unable to control pain (eg., pain scale less than 6) with oral medications
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